
Parts Breakdown 4101RH

Page 1 of 3 2/13



Parts Breakdown 4101RH

Fig # Part ID Part Name Quantity

Products with multiple versions are listed in subsiding order with the newest version on top not indented

 1 266133-3 HEX BOLT M6X20, 5620DWA  1
 2 224414-1 N/A  1

 224081-2  OUTER FLANGE, 4200H

 3 224413-3 N/A  1
 224080-4  INNER FLANGE, 4200H

 4 213255-0 O RING 18, 4100NH  1
 5 285815-8 BEARING RETAINER, 4100NH  1
 6 321197-5 SPINDLE, 4200H  1
 7 254001-2 WOODRUFF KEY 4, LS1016L  1
 8 925146-0 HEX BOLT M4X25, 4101RH  4
 9 151509-6 BLADE CASE CPL.,4101RH  1
 10 911123-8 P.H. SCREW M4X14, N9501B  1
 11 153409-6 WATER SUPPLY PIPE CPL,4101RH  1

 150172-2  PIPE CPL.,4101RH

 12 410910-7 COVER B, 4101RH  1
 13 911203-0 P.H. SCREW M5X8, 4101RH  1
 14 150926-7 GEAR HOUSING CPL.,4101RH  1
 15 213407-3 O RING 26, HR2475  1
 16 415403-9 BAFFLE PLATE, 4101RH  1
 17 423155-8 SEAL RUBBER, 4101RH  1
 18 414074-9 COVER A, 4101RH  1
 19 163282-6 CLAMP 90, 4101RH  1
 20 911258-5 P.H. SCREW M5X35, 9045N  1
 22 212004-2 N.BEARING 810,4200N  1
 23 226420-2 HELICAL GEAR 41, 4200H  1
 24 961052-5 RETAINING RING S-12, LS1016L  1
 25 851596-2 NAME PLATE, 4101RH  1
 26 911148-2 P.H. SCREW M4X25, 5057KB  4
 27 911263-2 P.H. SCREW M5X40, 4131  2
 28 151771-3 MOTOR HOUSING CPL.,4101RH  1

 151661-0  MOTOR HOUSING CPL.,4101RH-T1

 29 211129-9 BALL BEARING 6201DDW, GA4030  1
 30 522841-9 FIELD ASS'Y 115V, 4101RH  1
 31 213262-3 O RING 18, 5005BA  1
 32 253192-6 F. WASHER 14, LXSF01  1
 33 211033-2 B. BEARING 608LB, 5007F  1
 34 681613-2 INS. WASHER, JN3200  1
 35 518624-3 ARMATURE ASS'Y 115V, 4101RH  1
 36 240007-6 FAN 68, 4101RH  1
 37 253741-9 F. WASHER 9, 4200N  1
 38 210042-8 BALL BEARING 629LLB, LXDG01  1

 211056-0  B. BEARING 629LLB, 4101RH

 39 226419-7 HELICAL GEAR 19, 4200H  1
 40 961004-6 RETAINING RING S-8, LXPK01  1
 41 254002-0 WOODRUFF KEY 3, 9005B  1
 42 252623-2 WING NUT M6, 4101RH  1
 43 942151-2 SPRING WASHER 6, 5007NB  1
 44 941151-9 F. WASHER 6, 5007NB  1
 45 168216-4 BASE, 4101RH  1
 46 263002-9 RUBBER PIN 4, 5007MG  1
 47 911290-9 P.H. SCREW M5X65, GA7911  2
 48 911133-5 P.H. SCREW M4X18, N9501B  2
 49 687063-9 STRAIN RELIEF, 4323K  1
 50 152597-6 HANDLE COVER CPL.,4101RH  1
 51 682502-4 CORD GUARD 8-85, HP2010N  1

 664658-5  CORD (3X18X16 SJ), HR2511

 699012-4  CORD

 699026-3  CORD

Page 2 of 3 2/13



Parts Breakdown 4101RH

 699012-4  CORD

 699008-5  POWER SUPPLY CORD UNIT

 53 421329-5 DUST COVER, 4101RH  1
 54 651252-2 SWITCH,4100NH  1
 55 CB303 CARBON BRUSH SET, 194996-6  1

 194996-6  CARBON BRUSH SET, 194996-6

 191963-2  CARBON BRUSH CB-303 SET, 9227C

 56 643755-0 BRUSH HOLDER CAP, JR3020  2
 58 251886-7 WING BOLT M6X10, 4101RH  1
 59 942151-2 SPRING WASHER 6, 5007NB  1
 60 251919-8 C.S.N. BOLT M6X20, 5402NA  1
 61 951219-3 SPRING PIN 6-32, 4200H  1
 62 941151-9 F. WASHER 6, 5007NB  1

654532-5 TERMINAL BLOCK, BO4556  1
632829-2 LEAD UNIT, 4101RH  1
652014-1 P.H. SCREW M4X8, 2708  1
410047-0 WRENCH HOLDER, GV5000  1
412087-4 VINYL TUBE 4, 4101RH  1
165263-6 WATER SUPPLY PLUG, 4101RH  1
A-90934 DIAMOND WHEEL 5,4101RH,WET  1
 A-90598  DIAMOND WHEEL,WET,4-3/8,4101RH,T1

 A-85210  DIAMOND WHEEL 110(WET), 4101RH

781011-1 SPANNER, 2708  1
783203-8 HEX WRENCH 5, 4131  1
165264-4 PRESSURE REGULATOR, 4101RH  1
810169-0 N/A  1

Page 3 of 3 2/13


